TONG CUCTIEU CHUAN DO LUONG CHAT LUONG DQ

DIRECTORATE FOR STANDARDS, METROLOGY AND QUALITY (STAMEQ) QUA CERI

TRUNG TAM CHU'NG NHAN PHU HOP (QUACERT)

VIETNAM CERTIFICATION CENTRE (QUACERT) >
ENSURE YOUR SUCCESS

PHIEUKET QUATHUNGHIEM
TESTREPORT 0 ;

1. Tén mau (Name of sample) : Gach Ceramic 6p lat c6 phu men, nhom Blb, KT (150x800x9,5) mm

Nhan hiéu Prime Evolution, ma 20.510

2. Ngay nhian mau (Date of receiving)  :02/02/2024
3. Ma hiéu (Code) 1 2024/043/VL
4. Mb ta mau (Description of sample)  : MAu do khach hang dua dén va yéu cau thir nghiém
5. Thai gian thir nghiém (Test duration) : 02/02/2024 + 29/02/2024
6. Phuong phap thir (Test methods) 1 ISO 10545
7. Noi thir nghiém (Place of testing) : 179 Hoang Quéc Viét, Nghia Do, Cau Gidy, Ha Noi
8. Noi giri mau (Customer) : TRUNG TAM CHUNG NHAN PHU HOP (QUACERT) /o
: A 2 " " x g
9. Don vi san xuat (Production) : CONG TY CO PHAN PRIME YEN BINH f/ T
% " - .|
KET QUA THU NGHIEM EN
TEST RESULT N\
\\?A
STT Tén chi tiéu Pon vi | Két qua YCKT Panh gia
(N°) (Norms) (Unit) | (Results) | 1SO 13006:2018 | (Evaluation)
| Sai léch kich thudc (Dimension deviation)
11 Sai I¢ch kich thudc trung binh so voi kich thude lam viée o 0.01 £0 Pat tiéu chuén
" | (The deviation of size from the work size) = - - (Passed)
1o | Sailéch chiéu day trung binh mdi vién so véi chiéu day 1am viéc o £ii Dat tiéu chuén
: (The devidtion of average thickness from the work size thickness) 35 +5 (Passed)
Sai léch 16n nhét cua d§ thang canh Dat tiéu chuan
I (The maximum deviation from straightness) » o 43 (Passed)
Sai léch 16n nhat cua do vudng goc Dat tiéu chua
1.4 . ia d o ; at tiéu chuan
(The maximum deviation from rectangularity) % 0,23 42 (Passed)
1.5 | Do phang mat tai 3 vi tri (Surface flatness)
Cong trung tdm 5 Pat tiéu chuén
(The maximum deviation from center curvature) % 0.17 04 (Passed)
Cong canh mép Pat tiéu chuin
(The maximum deviation from edge curvature) % e ot (Passed)
Vénh goc P Pat tiéu chuan
(The maximum deviation from the warpage) = Hyos a4 (Passed)
£ A : P Dat tiéu chuén
1.6 | Chat luong bé mat (Surface quality) % 100 295 (Passed)
8 Hoang Quéc Viét, Cau Gidy Cac két qua thir nghiém Tén mau dugc ghi theo Khéng dugc trich sao mét phan phiéu két qua
Ha Ngi, Viét Nam chi cd gia tri d6i véi mau gii dén. yéu cau cla cac khach hang. néu khéng cb sy ddng y cia QUACERT.
T +84 (24) 3756 1025
F +84 (24) 3756 3188 Test result are value only Name of samples are reported The test report shall not be reproduced excep
for samples taken by client. as the client’s request in full with out the written approval of QUACERT.

E quacert@quacert.gov.vn

W www.quacert.gov.vn
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R R R
STT Tén chi tiéu Pon vi Két qui YCKT Pinh gia
(N°) (Norms) (Unit) (Results) 1SO 13006:2018 (Evaluation)
B¢ hut nude trung binh ,, Phu hgp nhom Blb
(Water absorption) = 3,00 0,5% <Ev=3% (Achieve group BIb)
2
D6 hit nude ciia mau lom nhit 4 E<33% Phit hop nhom Blb
(Water absorption of the largest sample) % 520 =AM (Achieve group BIb)
Luc udn giy trung binh - Phit hgp nhém Blb
(Average breaking strength) N 25b4 z11e8 (Achieve group Bib)
D¢ bén udn trung binh 2 g Phi hop nhém Blb
3 (Modulus of rupture average) i 41,89 230 (Achieve group Blb)
Do bén udn nhoé nhét cia mét miu 3 Phii hgp nhom Blb
>
(Modulus rupture of a small sample) Niimm 39,90 227 (Achieve group BIb)
D6 chiu mai mon bé miat 4 : e — Dat cép 111
4 (Surface abrasion resistance) Vong-cap gL LIL L IV (Class III)
coais . . Men khong ran Men khéng ran Pat tiéu chuan
5 | Dhbon s mes (Crazing resiwdnce) - (Glaze not cracked) | (Glaze not cracked) (Passed)
Do chéng bam ban L Dat tiéu chuan |
6 (Determination of resistance to staipns) phin fods 3 23 (Passed)
7 | D bén hoa (Chemical resistance) phan logi ,JE
- D§ bén axit (Acids resistance) . 2
+ D§ diic cao (High concentrations) Il:l: ) Dat(;,':;gg )uan
+ D¢ dac thap (Low concentrations) )
- Do bén kiém (Alkalis resistance) HA c :
+ Do dic cao (High concentrations) LA . Dyt ;’lcu ccl;uan
+ D9 dic thép (Low concentrations) . (Passed)
- D6 bén hoa chat bé boi A & Dat tiéu chuan
(Swimming pool salts resistance) (Passed)
- D) bén gia dung A A Dat tiéu chudn
(Household chemicals) (Passed)

“\Illn’,’
S\t
Thir ng N A\ /7

-
41/,/’.\\‘\3\\

(my

VILAS 71,

Poan Vin Quang

8 Hoang Quéc Viét, Cau Gidy Cac két qua thir nghiém

Ha N§i, Viét Nam | chi cb gid tri A6i vdi méu g dén.
T +84 (24) 3756 1025 |
F +84 (24) 3756 3188 ‘
E quacert@quacert.gov.vn ‘
W www.quacert.gov.vn

Test result are value only
for samples taken by client.

'T’hgm Dire Trung

Tén mau dugc ghi theo
yéu cdu cia cac khach hang.

Name of samples are reported

as the client's request

Ha Noi, ngay 01 thang 3 nam 2024

ot phan phiéu két qua
néu khéng co sy dong y cua QUACERT.

9 Khéng dudc trg‘ sgm

The test report shall not be reproduced excep
in full with out the written approval of QUACERT.

Anh
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Hinh anh miu: Gach ceramic 6p lat ¢ phi men, nhom BIb, kich thude (150x800x9,5) mm
Nhin hiéu Prime Evolution, ma 20.510

8 Hoang Qudc Viét, Cau Gidy Cac két qua thir nghiém Tén miu dugc ghi theo 9 Khéng dugc trich sao mdt phan phiéu két,gua
Ha Ngi, Viét Nam chi cé gid trj d6i véi mau gl dén. yéu cdu cla cac khach hang. ‘ néu khéng cé sy déng y‘cua QUACERT,

T +84 (24) 3756 1025 -

F +84 (24) 3756 3188 i Test resuit are value only | Name of samples are reported The test report shall not be reproduced excep
E quacert@quacert.gov.vn

‘ for samples taken by client ‘ as the client's request ‘ in full with out the written approval of QUACERT.

/ Trang / Page: I 5)7,]

W www.quacert.gov.vn




